



Fraunhofer

TESTED[®] DEVICE

OWA GmbH
OWAtecta Ceiling Panels
Report No. **OW 1003-518**

DUPLICATE

Qualification Certificate

This is to certify that the products mentioned below provided by the company

Odenwald Faserplattenwerk GmbH

Dr.-F.-A.-Freundt-Straße 3
63916 Amorbach
Germany

has been awarded a Fraunhofer certificate TESTED DEVICE bearing the report number OW 1003-518.


With a reaction time of 1, 3, 6 and 24 hours, the chemical resistance of the OWAtecta ceiling and wall panels* was confirmed for the following chemicals:
Formalin (37 %), Ethanol (100 %), Hydrogen Peroxide (30 %), Isopropanol (70 %), Elma Clean 100 (10 %), Test Benzene, conc. Ajax, conc. Meister Proper, Microbac Food (4 %).
The ceiling systems showed only a partial resistance to caustic soda (5 %).

* According to the manufacturer's specifications, all OWAtecta ceiling and wall panels are made of identical materials (zinc galvanized sheet steel, aluminium, and powder coating).

Detailed information and parameters of the test environment can be found in the Fraunhofer IPA test report.

The validity of this certificate applies only to the above mentioned product in this particular condition. For further information visit our website at www.ipa-qualification.com.

Stuttgart, August 3, 2010

i. A. 
Project manager